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= Tenaris

Tubos de Acero de Mexico, 5 AL
Km 433} Carr. Meéxico-Veracruz

Wia Xalapa

{91697) Veracrug, Ver. Meéxico

152] 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Ndmero

05016045

Page / Pagina: {52) 229 989 1120 fax

174

Dale/Dia:  5/0Q7/2005

Customert Cuente:  PLESA ANAHUAC Y CIAS. s S.A. DE C.V. Gustomer's Order ! Cliente Orden - flem N° Customer's Reference ! Referencia os cliente Manufasturer' s Works Crger N° ¢ Confi-macidn de Yenta
076894/01
—..?_.m_._imﬁc_m Pracesal Proceso de fabicacidn. [Frodoct Type ¢ Tipo de producta. Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Speacalion [ Normas o espedficacionss. Steel Grade !/ Grado de acers Ends ¢ Cxtremos. NORMAL BEVEL
API S5L/ASTM Al0&6/ASME SA106/ASTM AS3 ,JULIC 1, 2000/99/1955-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimenswons | Dimensionas Length ¢ Longitd. Quantity ¢ Cant.dad. 166 Pce/DZ Nominal Weight ! Peso Nominal
168.30 X 7.10 MM 6.00 /7 6.50 MTS 2B.22 KG/M
6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.97 LEB/FT
| TENSILE TEST / ENSAYOS DE TENSICON I
Specimen condition Specimen dimensions Test Y. 5. UTsS YS.
Condicion de la probeta Dimeasiones de la probeta lemp Unit / LInidad Unit ! Unidad ! Elangation
Heat N° | Sample N° | Le TT | Type Size Area lemp. |KG/MM2 . FG/MM2 uTs Alargamisnta
Colada N* | Muestra N° Tigo Ori Tamado Secelén de Eul 0.5%
mm mms ensayo Reguired/Reguends Required { Requends Required % in 2 inches
[ThAin: TMin: Min B = AT
Thax: Tax
LMin: 29,540 LMin: 42,18 Max Obr.
C LMax. [LEEES [
23138 17973 |C/Bl ST |Rec | L | 25.30 x 7.30 |1B4.6% TA 32.64 49.83 0.66 39
23138 17974 |C/B| ST |[Rec | L | 25.30 x 7.10 J179.63 TA 32.83 49.50 0.66 40
Ls: Location of the e fL lizacion de la CFE: Body | Cuerpo RJU: Upset ! Recaique TT: Heat Treawment ! Tratamiento Térmico
Tra: Spacimen with heat treatment al Lab ¥ [ Probeta da en lah ri : HR: N lized and Termpered f MW dizado y R id TR: Quenched and Tempered ! Templado y Revenido
N: Normalired ! Normalizadeo A: Annaaled f Recocide SR: Stress Relief ! Relevado de Esfuerzo 5T: A% Rolled ! Sin Tratamiento
Rec: Strip specimen / Rectangular Cil: Round bar zpecimen § Cikndrica Ori: Orientation / Orentacidn L: Langlwdinal L itudinal
T: Tramsversa | Transversal TA: Room Temperature f Temp xa Ambi EUL: Extension Under Load Method UTS: Uhi tensika gth /
Max: Maximum { Maximo Qbt: Cotained | Obtanido ¥.5.: Yield strength { Fluencla LMin: Logltudinal i 1 M Longitudinai
LMax: Longitudinal Maximum | Maximo Longitudinak THin: Transverse Minimum | Minimo Transyersal TMax: Ti Maxi ! Maximo Transversal Min: Mirdmum ! Minimo
This iz 10 eartily that tha produ. farlures caniphed, 1esded aradion o LN with the spaciicals and masts Ihe ragui inall mesporis Thiz certi‘-rate 15 15E000 By B camp Aersad systeen and i s ek wilb oactrnic smqnatae Dot enginel o deate 'ha imde-mark creer coloured
Terang'«2 stanped  1n s b Ly woult 1€8ase & copy of £ he st artest it conforrity bo Ihe original one, 1ahing upon himsslft the respensabilily bor any unlewdul or nol allewss use &ry abersias ardoa: iy wil B sutpoctod L the e
Ths canificats 15 nid & daclar iyl b e Bs 8 daclacatan of angin -
Este documanto cartifica que | N EL T e ) b [ des da scuerdo can la espacificacion da y salish lns resL. (| F A cortifice Jo 50 ome L Sl ma compadasads y =4 vdlkdo confirme alecionica Enal cartficado orginal al ogotipo
lenacis (verda eEld imprasa e . B Qe cue Bl dal ificade entregus una pHa cel mrwme, deberd gamntizer la corfornidad con gl ongingl, y 52 hace mapansable por coalques usi degal o ndokbade Ulalcodr glaraceta wio lala® cacenn sam sopela @18 ey
F mio cndilicada no 85, Ni poade ser casdo, Cone une saclanackn de ongan. _ CHCA FTT 04 O
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Tenaris

Tubeos de Acero de México, S.A.
Km 4337 Carr. México-Veracruz
Via Xalapa

(91697} Veracruz, ver. Meaxico
(523 229 989 1100 1el

. . 52y 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: B
Bate/Dia:  (5/07/2005
Customen ! Chente: PLESA AMAHUAC Y CIAS., S.A. DE .V, Customer's Order / Cliente Orden - lbem N° Cus'omer' s Reference | Ralerencia del chente Manufacturer's Works Ordes N° ¢ Confirmacion de Venta
076894701
banufacture Process! Proneso de ‘abcac ar, Product Type | Tipg de producto. Surface ! Superfiae.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINATY) EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification | Mormas o espechcaciones. Sieal Grade  {rado de acero. Ends /! Exremos. MORMAL BEVEL
API S5L/ASTM Al05/ASME SAl06/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/59B B/¥X42 PSL1 BISELADO NORMAL
Dirrensions [ LAmensiones Length / Longitud. Quantiry ! Cantidad. 166 M.GD\HVN MNominal Wegrt { Peso Maminal
168.30 X 7.10 MM 6.00 7 6.50 MTS 28.22 EG/M
6 5/8 X 0.280 INCH 18.70 / 21.30 FT 18.97 LB/PFT
[ HARDNESS TEST / ENSAYOS DE DUREZA ]
| Through Wall Hardness / Dureza en el espesor |
Heat' Colada: Required /Requerido HRT Heat' Colada: Required /Requeride HRC
23138 Min. Max. 21.00 23138 . Max. 22 .00
Sample  Muestra 17973 [Ene ) Exu: |sampie / Muesba 27974 [End et
Cuadrant Aver Cuadrant Aver
Cuadrante 1 2 3 From | War Cuadrante 1 2 3 Prom | War
1 OD/DE 1 O¥DE
Unit ! Unidad MWiC 78.6 178.2|77.1 |7B.0 Unit / Uimidad AW 77.0|78.6]78.2|77.5
HRL 101 G.0 HRLE DVEH 9.0
[Pipe ¥¢ ; Tubo N¢: | ST S Pipe H° / Tubo 87: frs: ¢z Jors s
Min: Minimum ! Minimao DJTH: k d D | Dia 1 Ls: Location of the le f L lizackon de la Tra: Speci with heat treatrment at Laboratory § Probeta tratada en laboratorio
Max: Maimum | Maximo Avar: Avarage CiB: Bady ! Cuerpo NR: Normallzed and Tempered § Normallzado y R il A: Annealed { Recocido
ODIDE: Outside Diameter { Diametro extemno Prom.: Promadia R/U: Upsat ! Racalqus TR: Q hed and T d f Templado y R il 3R: Streas Relief ! Relevado de Esfuerto
MWIC: Mid Wall | Centro Var.: Variation  Variacion TT: Heat Tr 1T Térmice H: M lized ! M lizad 5T: As Rolled § Sin Tr u QT Q hed ! Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS I
Heat N* Sample N* Fiaening Tast
LColada M- §_huesira H° Ensave de Aplactamianta
23138 17973 GOOD/ BUERD
23138 17974 GO0/ BUENO
Thie re to ca1fy that the preducts descnbsd nems o owene mezanofie -ar 1 cled 1n acocmance with thir spesdication miner wed snc moets the mquimmentz i all mspects 26 cani calg 15 =s0ed by 3 compulerized sysiem and # is vald with laciranic sanaturs On tha originel certificate the rade-mark grean cotourad
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Thie cerificate ks Aot & daclarahor of origin mor may @ be ased oz a duclniatcn of ahgin
Erle documents cerics qua los producies descMes aau fueron mandactu sdos, probados yia insprockradas de posermds con e aspodiac i sl s normxpoidenteg e @4 Ls cordicadn soemite nn sistome thrmn olectmmca Er ool cetticado organal el ogotipe
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Tenaris

Tubos de Arero de Mexico, 5.4,
Km 433 7 Carr Meéxico-Veracruz
Wia Xalapa

(916597} Verarruz, Ver Maxico
(52} 229 989 1100 tel

(52] 229 389 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Nurmber/Numero Page / Pagina:
05016045 3/4
Date/Dia:  05/07/2005

Customer /G ente:  PLESA ANAHUAC Y CIAS. r S.A. DE C.V. Costomer's Order / Clients Orden - kem N* Customer's Reference / Referencia del clieme

Manulacturer’'s Works Order N* | Confirmacdn de Yenta

076894/01

IManufaciure Process! Procoso de fabicacidn Product Type ! Tipo dé productn. Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

IStandard or Specfication ! Normas o especificaciones.
APT S5L/ASTM Al06/ASME SA106/ASTM AS3

Steel Grade [ Grado de acero.

,JULIO 1, 2000/99/1995-A95/998 B/X42 PSL1

Erds / Extemos. MORMAL BEVEL
BISELADO NORMAL

Dvmensions ¢ Dimensones.
168.30 X 7.10 MM
6 5/B X D.280 INCH

Length ¢ Longitud,
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 166 Pce/p=z

Mominal Weight ! Peso Homnal
28.22 RG/M
18.97 LB/FT

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

ﬂo..:moo_g..! % | Composiclan %
c Mn 5 Cr Mo s P ]} v Cu Al &n Az Nb T Ca _ B _ N 51 52
XADD X 1000 X 10000 X 100
Heat H Max
Colada Min
Samplo N° [P Max] 25 | 120 40 | 15 | 30 | 30 | a0a| a0 | 400 40 15 100
Muestra M Min] 29 | 1o
23138
17972 P 17 &7 | 27 7 {a.6]1.8| 12 | s0 0 | 137 | 21 B a 0 [ 15 [} 74 [ 30.3
17974 P 16 57 | 27 7 {4.6)1.9] 12 | 50 0 | 137 | 20 [ [ [’ [ 16 [ 74 [ 30.3
H: Heat ] Colads P: Product f Producto _
51:SUMA Nb+V+Ti 52:SUMA Mo+CreNi+Gy+Y
HYDROSTATIC TEST / PRUEBA HIDRAULICAZ {
Pressure [ Presion Twne! ,_...g..ﬁ Results / Resukads
Urit! Unidad. Valuel Valgr Second! Sequndos
PSI 2660 5 Satigfactory / Satisfactorio

SUPPLEMENTARY INFORMATION /

INFORMACICN SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA
£l
Steel making process / Fabricacidm de acaro, Electric Arc Purnace-Ladle Furnace-Continucus Casting Machine.

Eléctrico-Horno de Afinacidn-Maguina de Colada Continua. &Acero calmado con aluminio.

Fully Killed Steel / Horno de ATco
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- Tubos de Acero de México, 5.4,
m:m q—m Km 4337 Carr. México-Veracruz
Via Xalapa
[91697) Weracruz, Ver. México
(521 229989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA NumberNamero Page / Pagina (52) 229 989 1120 fax

05016045 4/4
oate/Dia: - 05/07/2005

(Customer J Clignte PLESA ANAHUAC Y nm.wm .« S.A, DE C.V, Customer s Order ! Clisnte Orden - fteT N” (Customer s Reference [ Raelerencia o chents Manulacirer's Works Order N* |} Confirmacion de Venta
076894/01
Manutacture Procoss; Proceso de faticacion. Product Type / Tipa de producto. Surface ! Superficie.
SEAMLESS HOT ROLLED LINE FIFE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZAD
I5tandard or Speciication 7 Normas o especificaciones. Steel Gradge | Graco de acero. Ends / Extremos. NORMAL BEVEL
APT S5L/ASTM AlO06/ASME SA106/ASTM AS3 ,JULIO 1, 2000/992/1995-A95/99B B/X42 PSL1 BISELADD NORMAL
Dimersions { Chmengwones. Length / Lungilud, Quantity ¢ Canbdad. 166 Pcse/p= Norminal Weight { Peso Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS 28.22 RG/M
6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.597 LB/FT

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARIA

Matarial free fram Mercury contamination / Material libre de contaminacidén de Mercurio
No repair by welding / No reparade por soldadura

Hoat Treatment / Tratamiento térmico. Material as rolled / 5in tratamiente térmico
Kon deatructivea tast f Control no destructiveo. Satisfactory / Satiefactorio
Inspaction method / HMétodo de ingpaccidn * - EMTI - FLVI - MPI -

MATERIAL DE ACUERDD A NACE MR0175-97

TAMSA REF: 542430

TAMSA QUALITY DEPARMENT SIGNATURE

QUALITY CERTILE ICATY

[l o 1

2 o0F Oyl T Ol

Qruality System Certified
" 1105450

Thie se to ca1¥y that the products deecnibed here mowere men dactured, samped, leslo, 2ouion mage el ! with th
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